Emsco

Part Number Description
6201-0028-00 SET COLLAR
6201-0040-00 SHIM
6201-0055-00 SPRING
6201-0453-00 SEAL RING
6212-0016-00 DRUM F/C-3 HIGH CLUTCH
6212-0017-00 SPLINE RING, HIGH CLUTCH F/C-3
6212-0019-00 DRUM SPOOL
6212-0025-10 BRAKE RIM
6212-0030-00 SPACER
6212-0036-00 SHIM SET
6212-0039-00 CLUTCH DRUM
6212-0064-00 BEARING BLOCK
6212-0074-00 PACKING RETAINER
6212-0079-00 RIGHT HAND ROD END
6212-0079-01 LEFT HAND ROD END
6212-0080-00 BELL CRANK
6212-0082-00 PIVOT PIN CRANK
6212-0086-00 PIVOT LOCK PIN
6212-0092-00 BEARING BLOCK
6212-0101-00 WATER PIPING ASSY.
6212-0127-00 SEAL RING
6212-0163-00 SHIM
6212-0238-20 AIR TUBE
6212-0239-20 WATER TUBE
6212-0256-00 COMPRESSION LINK
6212-0287-00 O-RING
6212-0494-00 THRUST RING
6212-0496-00 BUSHING
6212-0516-00 BUSHING
6212-0529-00 BRAKE BAND
6212-0860-00 BOLT ASSY.
6212-0931-00 BEARING
6212-0932-00 BEARING
6212-0933-00 BEARING
6212-0965-00 BUSHING
6212-1070-00 RIGHT HAND LOCK NUT
6212-1071-00 LEFT HAND LOCK NUT
6212-1139-00 PACKING RETAINER
6214-0068-00 HI-DRUM F/C2 
6214-0102-00 SHIFT RING
6214-0170-01 SHIFT RING BAR
6215-0154-00 CLUTCH DRUM
6217-0052-00 LOW CLUTCH DRUM
6217-0070-00 BUSHING
6217-0102-00 CLUTCH RING
6217-0104-00 CLUTCH HUB
6294-2362-00 30" FRICTION PLATE
6294-2826-00 44" FRICTION PLATE
6294-2833-00 CLUTCH BOLT
6294-2835-00 CLUTCH PLATE
6296-0140-00 BLOCK SET C3 SAND REEL
6296-0140-01 BRAKE BLOCK
6296-1137-00 SPRING
6296-1183-00 QUICK RELEASE VALVE, SPECIAL
6296-1185-00 QRV BODY
6296-1749-00 PACKING RING
6296-1750-00 SPACER RING
6296-1801-00 PLATE RING
6296-2082-00 VALVE CAP
6296-2473-20 NEUTRAL BRAKE DRUM F/C-3
6296-5561-00 QUICK RELEASE VALVE
6296-6687-00 FRONT BEARING
6296-6689-00 REAR BEARING
6296-7369-00 CABLE CLAMP
6316-0039-00 VALVE POT COVER
6316-0039-90 VALVE POT COVER
6316-0043-00 DISCHARGE MANIFOLD
6316-0096-00 LOWER VLV GUIDE BUSHING, F/F-800, FB-1600
6316-0164-00 LINER END COVER
6316-0333-00 LINER LOCK RING
6316-0354-00 LOWER VALVE GUIDE W/BUSHING
6316-0359-00 PISTON ROD, F/FB-1300, FB-1600
6316-0360-00 LOCK BOLT
6316-0361-00 CYLINDER THREADED RING
6316-0361-90 CYLINDER THREADED RING
6316-0362-00 CYLINDER HEAD, F/FB-1300, FB-1600
6316-0363-00 ALIGNMENT RING
6316-0364-00 CYLINDER HEAD PLUG
6316-0365-00 WEAR PLATE S/S, F/FB-1300, FB-1600
6316-0366-00 LINER THREADED RING
6316-0367-00 LINER LOCK RING
6316-0369-00 CYLINDER HEAD SEAL
6316-0373-00 LINER WEAR PLATE GASKET
6397-0256-00 FLUID STUFFING BOX GLAND
6397-0462-00 VALVE COVER GASKET
6397-0575-00 UPPER VALVE GUIDE, F/F-800,FB-1600
6397-0603-00 UPPER VLV GUIDE RETAINER, F/F800, FB1600
6914-0076-00 DRUM
6917-0245-00 SHIFTER  RING
6917-0246-00 SLIDING SLEEVE
6917-0494-00 CLUTCH HUB
6918-0003-00 DIAPHRAGM
6918-0004-00 DIAPHRAGM ASSEMBLY
6918-0005-00 DIAPHRAGM F/GBH CATHEAD
6918-0006-00 DIAPHRAGM
6918-0007-00 DIAPHRAGM
6918-0008-00 DIAPHRAGM
6918-0018-00 DRIVE PLATE
6918-0045-00 INSULATOR PLATE
6918-0061-00 SPRING SEAT
6918-0080-00 DIAPHRAGM
6918-0086-00 C336 CLUTCH HUB, BLANK BORE
6918-0089-40 C236 CLUTCH HUB
6918-0112-00 36" INSULATOR PLATE
6918-0136-00 DIAPHRAGM
6918-0137-00 DIAPHRAGM USE 6918-0008-00
6918-0138-00 USE 6918-0005-00
6918-0139-00 USE 6918-0005-00
6918-0147-04 C236 CLUTCH
6918-0149-00 USE 6918-0006-00
6918-0152-00 USE 6918-0003-00
6918-0155-00 SPRING, PRESSURE PLATE
6918-0166-10 BACK PLATE
6918-0168-00 44" PISTON INSULATOR
6918-0174-00 CLUTCH PLATE
6918-0174-01 PISTON WEAR PLATE
6918-0179-01 CENTER WEAR PLATE
6918-0180-00 44" DIAPHRAGM
6918-0209-10 C244 CLUTCH HUB
6918-0209-11 C244 CLUTCH HUB
6918-0209-20 C344 CLUTCH HUB
6918-0228-02 C244 CLUTCH COMPLETE
6918-0233-00 ALIGNMENT PIN
6918-0233-10 ALIGNMENT PIN
6918-0234-00 USE 6918-0239-00, 6198-0238-00
6918-0235-00 BUSHING
6918-0238-00 SPRING CARTRIDGE ASSY.
6918-0239-00 SPRING ASSEMBLY
6918-0242-00 SPRING ASSEMBLY, F/C227
6918-0290-20 CLUTCH HUB 344
6919-0002-00 RELEASE SPRING
6919-0005-00 FRICTION RING
6919-0114-00 FRICTION RING
6922-0001-40 BLADDER
7501-0051-00 RETAINER PLATE SCREW
7502-0066-00 GASKET
7502-0067-00 GASKET
7502-0832-00 GASKET
7502-1506-00 SHIM SET
7508-0070-40 1/2" COPPER TUBING ASSY.
7601-0140-06 CLINCH BOLT
7601-0140-07 CLINCH BOLT
7601-0330-96 3/4" CAPSCREW
7601-0333-30 7/8" CAPSCREW
7601-0333-32 3/8" CAPSCREW
7601-0400-01 SCREW
7601-0610-18 HEXAGON NUT
7601-0630-15 LOCK NUT
7601-0720-36 1-1/2 STOP NUT
7601-0720-58 LOCK NUT
7601-0840-34 ROLL PIN
7601-1080-74 3/8" BRAKE BLOCK SCREW
7601-1320-14 3/8 LOCKWASHER
7601-1320-18 3/4" LOCK WASHER
7601-1320-33 LOCK WASHER SPRING
7601-1320-45 3/4" WASHER
7601-1610-01 O-RING
7601-1610-05 O-RING
7601-1610-09 O-RING
7601-2090-29 HOSE
7601-2530-33 BUSHING
7601-2550-22 1-1/4" STEEL COUPLING
7601-2570-14 1" 45 DEGREE ELBOW
7601-2581-71 1" PIPE NIPPLE
7601-2588-50 PIPE NIPPLE
7601-2730-05 MALE CONN.
7601-2730-07 MALE CONN.
7601-2750-06 MALE CONN.
7601-2770-04 3/8 TUBING NUT
7602-0090-73 BEARING
7602-0140-22 OILITE BEARING
7602-0140-31 OILITE BEARING
7602-0140-35 BUSHING
7602-0141-04 BUSHING
7602-0200-42 BEARING
7602-0200-43 BEARING
7602-0212-64 BEARING
7602-0250-03 LOCK WASHER
7602-0260-04 LOCK WASHER
7602-0411-32 CALIPER
7602-0411-33 POWER CLUSTER
7602-0412-98 SPRING
7602-0440-19 BUSHING
7602-0760-02 CLUTCH ELEMENT
7602-0760-04 EXTENDED SIDE PLATE
7602-0760-13 CLUTCH ELEMENT
7602-0760-32 CLUTCH ELEMENT
7602-0760-36 CLUTCH ELEMENT
7602-0761-01 CLUTCH ELEMENT
7602-0761-02 CLUTCH ELEMENT
7602-0761-03 CLUTCH ELEMENT
7602-0761-10 CLUTCH ELEMENT
7602-0761-17 CLUTCH ELEMENT
7602-0761-36 ELBOW
7602-0761-73 CLUTCH ELEMENT
7602-0761-77 REPAIR KIT
7602-0761-78 REPAIR KIT
7602-0761-79 REPAIR KIT
7602-0831-32 COUPLING
7602-1100-70 ORING
7602-1370-13 BRAKE BLOCK
7602-1600-01 O-RING
7602-1600-06 O-RING
7602-1600-09 ORING
7602-1600-14 O-RING
7602-1600-20 O-RING
7602-1600-25 O-RING DISCHARGE MANIFOLD
7602-1600-44 O-RING, LINER LOCK RING
7602-1600-61 SUCTION MANIFOLD O-RING
7602-1600-62 O-RING
7602-1600-66 O-RING
7602-1600-67 O-RING
7602-1600-70 O-RING
7602-1610-01 O-RING
7602-1610-05 O-RING
7602-1610-09 O-RING
7602-1610-44 O-RING
7602-1630-37 O-RING
7602-1630-79 O-RING
7602-2030-64 RETAINING RING
7602-2030-72 RETAINING RING
7602-2040-55 SNAP RING
7602-2040-91 SNAP RING
7602-2130-91 OIL SEAL 
7602-2131-05 OIL SEAL
7602-2131-19 OIL SEAL
7602-2131-22 OIL SEAL
7602-2131-39 OIL SEAL
7602-2170-01 ROTORSEAL
7602-2170-06 ROTORSEAL
7602-2910-59 QUICK RELEASE VALVE
7602-2910-94 SPRING
7602-2910-95 DIAPHRAGM
7602-2911-36 SEAT
7602-2937-51 RELAY VALVE
7602-5280-72 LOCKWIRE
HOME